
tpomag.com
NOVEMBER 2023

DEDICATED TO WASTEWATER & WATER TREATMENT PROFESSIONALS

Jamie Kreller
Superintendent
Suffield, Conn.Up to the 

Challenges
JAMIE KRELLER WORKS STEADILY TO 
IMPROVE HIS PLANT, HIMSELF, AND OTHERS
24

LET’S BE CLEAR: 
When nervousness 
is your friend | 6

HOW WE DO IT: 
Operators are integral to a 

plant upgrade design | 30

SUSTAINABLE OPERATIONS: 
A third generation 
of combined heat 

and power | 32



Unlock Your Plant’s 
Potential
We know how important aeration is to wastewater treatment. 
It plays a critical role in protecting both your processes and your 
reputation. No matter which of our seven technologies you 
choose, we design our blowers with you in mind. Boasting long 
[...]
wastewater ponds, activated sludge, water reuse/effluent storage ponds 
and anaerobic ponds. 866-437-8076; www.ixom.com

JDV EQUIPMENT NOZZLE MIX SYSTEM
The Nozzle Mix System from JDV Equipment is a dual-zone mixing 

technology that provides uniform mixing patterns that 
produce even distribution and a stable environment. It 

can help optimize solids suspension and contact to pro-
mote efficiency in a wide range of applications. The system 
is designed with pumps installed outside the tanks to facil-
itate ease of maintenance. The pumps are typically chop-
per pumps or pumps incorporating in-line grinders that 
prevent fibrous materials from accumulating and causing 
plugging problems. The application dictates which type(s) 

of the many varied pump options can be used. The high-
velocity nozzles are mounted inside the tank and are 

oriented to discharge in a flow pattern that com-
pletely mixes the tank contents. 973-366-6556; 
www.jdvequipment.com

rings and throwing ropes. Additionally, more decals can be affixed to 
the outside for providing instructions and alerts, as well as exhibiting 
company or authority logos. 855-874-5273; www.glasdon.com

MBBR
FEDERAL SCREEN PRODUCTS 
MBBR SCREENS

Federal Screen Products custom fabricates 
MBBR Screens that maximize flow rates 
while containing biofilm carriers, helping 
save on maintenance costs. They are fab-
ricated with wedge wire by resistance welding V-shaped wire on shaped 
support rods. These thousands of fused points create a honeycomb-like 
structure that provides a strong and accurate continuous slot. This 
results in a product that provides accurate flow, distribution and effec-
tive media and debris filtration and retention. Wastewater screens are 
available in a wide range of profile wires to suit most systems, and can 
be designed in flat, curved or cylindrical form to meet customers’ draw-
ings and specifications. Robust for vertical wall applications, screens 
are also self-cleaning when designed to the flow rate and are passivated 
in-house, which allows for a quality of finish, extending product life. 
905-677-4171; www.federalscreen.com

Media Filters
AQUA-AEROBIC SYSTEMS 
AQUASTORM

The AquaStorm cloth media 
filtration system from Aqua-
Aerobic Systems is an effective solution for wet-weather applications, 
including combined sewer overflow, sanitary sewer overflow and storm-
water. The system uses a disc configuration and OptiFiber PF-14 pile 
cloth media, and it operates with three zones of solids removal to filter 
wet-weather flows without the use of chemicals. It is designed to han-
dle a wide range of flows in a fraction of the space and offers simple 
startup/shutdown with unattended operation for remote locations. 
The system also allows for dual-use application for tertiary and wet-
weather operation. 800-940-5008; www.aqua-aerobic.com

CETCO ENERGY SERVICES 
FLUORO-SORB 

ADSORBENT
FLUORO-SORB Adsorbent 

from CETCO Energy Services is 
a highly specialized and NSF-certi-
fied adsorption media that is proven 

effective in treating a wide range of PFAS compounds. An engineered 
surface modification technology allows it to be resistant to competitive 
adsorption from other sediment and water contaminants. This feature 
ensures that the media efficiently binds across the entire spectrum of 
PFAS and is reliable. It comes in various forms allowing versatility in 
deployment across filtration, sediment capping, CETCO Reactive Core 
Mat, and in-situ remediation applications. With its precision-engineered 
design and strong track record, it has ideal adsorption capacity and fast 
kinetics, providing a cost-effective option for PFAS remediation appli-
cations of all scales. 800-527-9948;  www.mineralstech.com

product focus Treatment, Filtration and Stormwater

GridBee and SolarBee 
Floating Wastewater Mixers 

from Ixom Watercare

CeramIX desalination 
membranes from Membrion

FLUORO-SORB Adsorbent from 
CETCO Energy Services

MBBR Screens from 
Federal Screen Products

Nozzle Mix System 
from JDV Equipment

AquaStorm filtration system from 
Aqua-Aerobic Systems

http://www.membrion.com
http://www.ixom.com
http://www.jdvequipment.com
http://www.glasdon.com
http://www.federalscreen.com
http://www.aqua-aerobic.com
http://www.mineralstech.com


tpomag.com    November 2023   45

Nutrient Removal
DUPERON FLEXRAKE IQ 

The Duperon FlexRake IQ platform provides real-
time smart screening for maximum resilience at the 
headworks. It tackles high peaking factors due to extreme 
weather and difficult debris like flushable wipes, first 
flushes and settled solids. This is accomplished by sys-
tem improvements and a sequence of operations that 
automatically responds in real time to opti-
mize the screen field. The reimagined 
design focuses on smart enhancements to 
the raking device to manage heavy solids loading events with four 
times increased debris removal capacity, improved grit and rock 
handling and greater solids capture. During peak flow conditions, 
it adjusts the bar screen opening itself to provide additional hydrau-
lic capacity and safety factor, matching the best capture rate to the 
flow volume in real time. 800-383-8479; www.duperon.com

NEDERMAN MIKROPUL 
THIN FILM DRYER

The Thin Film Dryer from Neder-
man MikroPul is a versatile sludge 

dryer that can process all types of sludge, 
including digested, undigested, and indus-
trial sludge, as low as 10% DS. It achieves a 
variable sludge dryness range of 30 to 95% 

DS, and the dryer has been successfully utilized for various appli-

cations such as Class A, landfilling, composting, alkaline stabilization, 
incineration, gasification, pyrolysis and solid fuel production. With a 
simple design, the dryer has a single-drive motor, requires no separate 
feed system, and generates less than 200 cfm of exhaust vapor, which 
can be easily treated. Its high-efficiency design consumes 1,150 to 1,300 
Btu/lb of evaporated water and can recover up to 85% of this heat for 
other purposes, including digester and building heating. 704-398-7571; 
www.lcicorp.com

PARK PROCESS SLUDGEKING II
The SludgeKing II roll-off dewatering 

container from Park Process incorporates 
an engineered design that eliminates trapped water 
in the bottom of the filter cake. The 
second center-wall filter increases 
filter area by 33% producing drier 
cakes in less time. The plastic floor panels that cover the floor space 
between wall filters and center wall filters serve three purposes. They 
hold down the bottom of the filter elements, help eliminate standing 
water and aid in filter cake dumping. The inlet manifold is split into 
three inlets, each with a ball valve, allowing incoming flow to be dis-
tributed evenly into the three compartments formed by the two center-
wall filters. 855-511-7275; www.parkprocess.com

SMITH & LOVELESS MODEL R OXIGEST
The Smith & Loveless Model R OXIGEST field-erected treatment 

plant achieves BOD/TSS, nutrient removal, and water reuse for flows 
up to 3 mgd in a single tank. Its concentric design with integral biolog-

SludgeKing II roll-off dewatering 
container from Park Process

Thin Film Dryer from 
Nederman MikroPul

FlexRake IQ screening 
system from Duperon

www.bdpindustries.com 
(518)-695-6851 

info@bdpindustries.com

• Belt Press

• Screw Press

• Gravity Belt Thickener

• Rotary Drum Thickener

Thickening

Dewatering

Composting

• Biodrying

• Composting

• Process Optimization

• On-Site Service & Maintenance

30” DSP Screw Presses

1.0m Enclosed Gravity Belt Thickener

2.0m 3DP Belt Presses

http://www.bdpindustries.com
mailto:info@bdpindustries.com
http://www.duperon.com
http://www.lcicorp.com
http://www.parkprocess.com
https://www.bdpindustries.com/


46     TREATMENT PLANT OPERATOR

ical treatment zones eliminates 
expensive sludge pumps and yard 
piping while minimizing installation 
expenses, land usage and construc-
tion time. Smart automation and 
remote intelligence really simplify 
maintenance and allow for a sta-
ble operation. It integrates high 
performance components that offer advanced process control and 
automation throughout the plant’s operation, and can be managed 
with the QUICKMART touchscreen PLC. Multiple internal zones 
can be employed to provide specific activated sludge processes for 
stringent treatment requirements, including biological nutrient 
removal and water reuse. Integral treatment process steps may include 
flow equalization, screening and fine grit removal, anoxic zones for 
nitrification-denitrification, tertiary filtration, disinfection, biosol-
ids storage, or other specialized treatment. Systems can be designed 
for water reuse and direct or indirect discharge. 800-898-9122; 
www.smithandloveless.com

SBRs
EVOQUA WATER 
TECHNOLOGIES OMNIFLO 

SBR MAX
The OMNIFLO SBR MAX sys-

tem with Jet Tech technology from 
Evoqua Water Technologies combines the benefits of a true-batch 
SBR with those of a continuous-fill batch reactor process to treat 
wastewater influent flows to over five times design. The system opti-
mizes hydraulic handling during storm flows, reduces equipment 
sizing and cost, and can trim energy costs over 15%. At low flow rates, 
the system operates in the true-batch mode, and during peak flow 
events, the system automatically switches to operating as a continu-
ous fill batch reactor to dissipate peak flows and slash hydraulic over-
flow rates. It allows for the treatment of storm flows while maintaining 
excellent effluent quality. Quiescent settling is preserved at all flow 
rates up to storm flow. Influent velocity dissipation prevents sludge 
disturbance and short-circuiting. There is no need for additional EQ 
basins or oversized reactor basins. Simple automated controls make 
necessary adjustments easy. 800-466-7873; www.evoqua.com

Water/Wastewater Reuse Systems
ALFA LAVAL AS-H ISO-DISC

Alfa Laval AS-H Iso-Disc cloth media filters 
provide tertiary filtration that with proper pre-
treatment can meet California Title 22 reuse stan-
dards, effluent turbidity of less than 2 NTU, and 
effluent TSS less than 5 mg/L. The design enables 
individual disk turbidity to be measured, and an 
operator can visually inspect the flow 
from each one. Also, if necessary, 
they allow an operator to isolate an 
individual disc for maintenance without disrupting the rest of the 
flow. The design can also be engineered to maximize the filtration 
area in the existing basin. 866-253-2528; www.alfalaval.us   

product focus Treatment, Filtration and Stormwater

OMNIFLO SBR MAX system from 
Evoqua Water Technologies

AS-H Iso-Disc cloth media 
filters from Alfa Laval

Model R OXIGEST treatment 
plant from Smith & Loveless

Read what matters 

to operators in every 

issue of TPO.

“What we do is important. 

We can’t afford any bypasses or overflows 

or discharge violations. We have great 

operators — real teamwork. 

When we go home at night 

we’re thinking about what we need to do 

tomorrow to make the plant better.“

www.tpomag.com
SEPTEMBER 2014

A WASHINGTON TOWN CREATES 
A POPULAR AND REVENUE- 
PRODUCING COMPOST
PAGE 32

Plan B Leads to

Class A
Hearts and Minds: 

Drive-up education 
in Santa Rosa, Calif.

PAGE 28

Ed Matheson
Lead Operator

La Conner, Wash.

Technology Deep Dive: 
Quick-install 

lift station control
 

How We Do It: 
High-performing 
treatment lagoon

PAGE 62

PAGE 46

Subscribe for FREE at
www.tpomag.com

Frank Wallace

General Manager

Caryville-Jacksboro (Tenn.) Wastewater Treatment Plant

http://www.smithandloveless.com
http://www.evoqua.com
http://www.alfalaval.us
http://www.tpomag.com
http://www.tpomag.com
https://www.tpomag.com/


tpomag.com    November 2023   47

WHAT CAN I EXPECT 
FROM THE EXPO HALL?

WHO WILL I MEET 
DURING THE SHOW?

WHAT WILL I SEE IN THE
EDUCATION PROGRAM?

• 500+ exhibiting companies
• Exclusive in-booth events
• Cutting-edge products &

trending industry services
• Interactive demos & display

areas

• 12,000+ professionals
• Local and international

wastewater vendors
• Experts industry educators
• Potential customers &

business partners

• 90+classes spanning 3 days
• Hours of CEUs and PDHs
• Comprehensive training
• Expert-lead workshops
• Networking opportunities &

technical tours

EB45

ARE YOU READY FOR
THE PIPELINE TO MORE?

CONFERENCE: January 24-26 
EXPO HALL: January 25-27
Indiana Convention Center

When you register today
at wwettshow.com

EB45
Using promo code

WATER & WASTEWATER EQUIPMENT TREATMENT & TRANSPORT SHOW 

WHAT CAN I EXPECT 
FROM THE EXPO HALL?

WHO WILL I MEET 
DURING THE SHOW?

WHAT WILL I SEE IN THE
EDUCATION PROGRAM?

• 500+ exhibiting companies
• Exclusive in-booth events
• Cutting-edge products &

trending industry services
• Interactive demos & display

areas

• 12,000+ professionals
• Local and international

wastewater vendors
• Experts industry educators
• Potential customers &

business partners

• 90+classes spanning 3 days
• Hours of CEUs and PDHs
• Comprehensive training
• Expert-lead workshops
• Networking opportunities &

technical tours

EB45

ARE YOU READY FOR
THE PIPELINE TO MORE?

CONFERENCE: January 24-26 
EXPO HALL: January 25-27
Indiana Convention Center

When you register today
at wwettshow.com

EB45
Using promo code

WATER & WASTEWATER EQUIPMENT TREATMENT & TRANSPORT SHOW 

https://www.wwettshow.com/en/home.html


48     TREATMENT PLANT OPERATOR

 Anaergia appoints Brett Hodson as CEO
Anaergia has appointed Brett Hodson as chief executive 

officer succeeding the company’s founder and chairman, 
Andrew Benedek. Benedek will continue to serve as chair-
man of the company’s board of directors. Hodson was the 
president and CEO of Corix Infrastructure, a utility infra-
structure company. Following his tenure at Corix, he founded 
Sunshine Pier Capital, a consulting and private equity firm.

 
Asahi/America opens new fabrication facility

Asahi/America opened 
its newly constructed Lou-
isiana-based fabrication 
shop in Paulina with cus-
tomers, partners, employees 
and local government offi-
cials in June. The new facil-
ity focuses on large-scale 
thermoplastic prefabrica-
tion and is known as Asahi/America — PPI, a division of Asahi/America. 
Construction of the 59,000-square-foot facility finished in late 2022 and will 
add over 36,000 additional square footage and will improve efficiencies of 
large-scale and complex prefabrication piping projects. Asahi/America ini-
tially expanded its fabrication capabilities and operational capacity during 
the acquisition of Performance Plastics 2018.

Patrick Ingle joins Triplepoint Environmental
Patrick Ingle has joined Centennial, Colorado-based 

Triplepoint Environmental as vice president of sales and 
marketing. He has 30 years’ experience in the water and 
wastewater industry, with a strong focus on biological treat-
ment systems. Ingle joins Triplepoint from William/Reid, 
where he served as general manager. He has held sales man-
ager roles with Sanitaire, Carus Chemical Company, Hydroxyl 
Systems, Aeration Industries and the Water Technology Group. 

 
Hydro International acquired by Oldcastle Infrastructure

Hydro International has been acquired by Oldcastle Infrastructure, a 
CRH Company, a provider of building materials solutions. As part of the 
Infrastructure Products business, teams will now be even better equipped 
to help with critical infrastructure projects such as runoff reduction, smart 
monitoring, flood mitigation and wastewater grit removal. Hydro will con-
tinue operating per usual while leveraging and sharing CRH’s resources. 
Processes for purchase orders and invoice payments will remain unchanged 
until further notice.

 
TriNova opens new Endress Core of Excellence 
Education and Wellness Center

Endress+Hauser sales and service representative partner of more than 
20 years, TriNova, announces the completion of its Endress Core of Excel-
lence Education and Wellness Center in Mobile, Alabama. The new 19,457- 
square-foot facility will create development opportunities for employees and 